

MILL Test Certificate

鋼材検査証明書

Certificate No.: 1083102P-1 Date of Issue: April 13, 2019

Customer: PT. SUTINDO RAYA MULIA
 Invoice No.: H3102 LC No.:
 Invoice Date: April 18, 2019
 Commodity: HOT ROLLED STAINLESS STEEL FLAT BAR
 Specification: ASTM A276/A484
 Grade: 304 Finish: NO.1

No.	Dimension	Quantity (PC)	Weight (MT)	Finish	Heat Number
1	3mm(x) x 20mm x 6000mm	284	0.746	NO.1	PA031902035T
2	3mm(x) x 30mm x 6000mm	250	1.006	NO.1	PA031902035T
3	3mm(x) x 40mm x 6000mm	169	0.882	NO.1	PA031902035T
4	3mm(x) x 50mm x 6000mm	70	0.474	NO.1	PA031902035T
5	4mm(x) x 20mm x 6000mm	136	0.489	NO.1	PA041902054T
6	4mm(x) x 25mm x 6000mm	111	0.480	NO.1	PA041902054T
7	4mm(x) x 30mm x 6000mm	144	0.772	NO.1	PA041902054T
8	4mm(x) x 40mm x 6000mm	136	0.959	NO.1	PA041902054T
9	4mm(x) x 50mm x 6000mm	84	0.754	NO.1	PA041902054T
10	5mm(x) x 20mm x 6000mm	591	2.736	NO.1	PA031902027

Item No.	Chemical Composition (%)										Mechanical Test			
	C	SI	Mn	P	S	NI	Cr	N	Mo	Y.S (MPa)	T.S (MPa)	Elongation (A50%)	Hardness HRB	Hardness HBS0
1	0.041	0.43	0.89	0.027	0.004	8.03	18.40	0.051		305	641	50	86	86
2	0.041	0.43	0.89	0.027	0.004	8.03	18.40	0.051		305	641	50	86	86
3	0.041	0.43	0.89	0.027	0.004	8.03	18.40	0.051		305	641	50	86	86
4	0.041	0.43	0.89	0.027	0.004	8.03	18.40	0.051		305	641	50	86	86
5	0.048	0.46	1.05	0.036	0.004	8.04	18.24	0.044		305	652	50	86	86
6	0.048	0.46	1.05	0.036	0.004	8.04	18.24	0.044		305	652	50	86	86
7	0.048	0.46	1.05	0.036	0.004	8.04	18.24	0.044		305	652	50	86	86
8	0.048	0.46	1.05	0.036	0.004	8.04	18.24	0.044		300	652	50	86	86
9	0.048	0.46	1.05	0.036	0.004	8.04	18.24	0.044		300	652	50	86	86
10	0.065	0.45	1.04	0.031	0.004	8.02	18.18	0.041		299	653	50	86	86

Notes:
 Visual Inspection(Surface) and Dimension Check:OK
 This certificate is issued according to EN10204 3.1
 We hereby certify that the material described herein has been made in accordance with the rules of the contract

LAMPIRAN